
Water States of Jersey Environment Scrutiny
Panel

4 April 2014

Jersey’s Wastewater
Strategy Peer Review





Executive Summary ................................................................................................................................................................ 1

1. Introduction................................................................................................................................................................ 6

2. Legislation ................................................................................................................................................................. 7

3. Existing Systems ..................................................................................................................................................... 10
[...]
Additional data is therefore required, but in the absence of this data, AECOM agree that basing capital investment estimates on
UK sewer renewal rates is a suitable approach. The missing data should be gathered as soon as practical to minimise risk.

It is stated that the proposed sewer network upgrade programme will include the following:

 Construction of the Philip Street Shaft (currently under construction), completing the St Helier flood alleviation strategy

 Further surface water separation in St Helier to provide capacity for future development, to reduce flows to treatment
and to further reduce the risk of CSO spills.

 Upgrade sub-standard rising mains to reduce risk of bursts and subsequent pollution incidents.

 Repair or replace sewers known to be in poor condition to reduce infiltration and improve capacity at the STW.

It is unclear whether the construction of the Philip Street Shaft forms park of the capital expenditure for the Strategy, or whether it
is regarded as a separate project, as it is currently being constructed.

From the information provided, the main factor contributing to the sewer capacity issues and underperformance of Bellozanne
STW during wet weather periods is the high levels of infiltration and inflow into the sewers. Where the infiltration is sea water, in
addition to capacity issues, dissolved oxygen levels will be reduced at the treatment works, and therefore greater aeration levels
are required. It is understood that a systematic investigation is currently being undertaken to identify the locations and severity of
the problems. Mitigation measures should be implemented as soon as possible. This could include replacement or repair of the
affected sewers and manholes. Installing a lining within a defective sewer can reduce infiltration, although this has resulted in
varying success rates. The most commonly used renovation technique within the UK is lining with cured-in-place pipes (CIPP)
which can be used for full lengths (i.e. manhole-to-manhole) or localised patch repairs (typically 600mm to 1m long). Other
methods include flood grouting and joint sealing. Repair / lining will likely be sufficiently less expensive than replacement;
therefore replacement should be considered a last resort and only used in areas of significant infiltration.

It is considered best practice to provide separate foul and surface water systems for new developments, as defined in
documentation such as Sewers for Adoption (WRc 7th Edition). Whilst there is no legal requirement to replace existing combined
systems with separate foul and surface water systems, AECOM consider this a suitable part of the Strategy.

No details of surface water specific mitigation measures are provided, e.g. for the issues highlighted in section 3.1.4 of this
report, other than the surface water separation. It is unclear whether this will mitigate the surface water flooding described in
section 3.1.4 of this report.

5. Sewerage Network Options
Review



AECOM Jersey’s Wastewater Strategy Peer Review 16

Capabilities on project:
Water

At present, there is an ongoing programme to replace the existing unplasticized polyvinylchloride (uPVC) rising mains, with focus
on the class B pipes. It is not stated which pipe material is being used as a replacement. High density polyethylene (HDPE) is
widely adopted and has the following advantages:

 Long life (50 year design life and life expectancy in access of 100 years)

 Ease of installation and minimal maintenance requirements

 Flexible and lightweight, with a tolerance to ground movement

 Completely resistant to corrosion, this is a key consideration due to the high levels of seawater inflow currently in the
sewer system

 When welded connections are used, the pipeline is fully load bearing, without any need for anchor blocks

5.2 Pumping Stations
The current pumping stations maintenance plan includes the replacement of approximately forty control panels and the
replacement of pumps at the majority of the large pumping stations. This, along with repairs of pipework, covers, valves and civil
infrastructure, will significantly increase the proportion of sewage pumping stations classified as good condition (grades 1 and 2).
This is considered a suitable priority given the current condition of the assets, especially the larger pumping stations (all 14 are
classified as grade 4 or 5, section 4.1.5.2 of the Wastewater Strategy). Where an increase in pumping station capacity is
required, it is assumed that the network has been analysed hydraulically to confirm that the rising mains have sufficient flow and
pressure capacity.

Additional pumping stations will also be required as part of the sewer extensions programme in order to connect to the existing
network. New pumping stations should be designed using suitable design standards and supplier guidelines. For low flow
pumping stations, package pumping stations provide a cost effective solution that generally comply with all required standards.

5.3 Combined Sewer Overflows
The Strategy states that only minor capital investment is envisaged for the CSOs in St Helier, which will include modification of
the overflow settings for a number of existing overflows once the Philip Street Shaft is completed. It is unclear whether the
addition of a screen at the Weighbridge CSO or any modifications to the overflow upstream of Fauvic SPS are included in the
Strategy and associated capital expenditure summary. From the information provided, AECOM believes that action is required at
both these locations, and therefore capital spend should be included in the programme.

5.4 Summary of Sewer Network Capital Expenditure
As this is a desktop study, and suitable information regarding the calculation of the network capital expenditure has not been
provided, AECOM have not undertaken a review of the values summarised in section 7.4 of the Wastewater Strategy. However,
based on the details of the proposed maintenance and upgrades, it is agreed that significant funding is required to improve the
current service levels and environmental status.

It is stated that a more detailed analysis of the sewerage network is required to prioritise future work and determine the
associated costs. This analysis should be undertaken as soon as practical to ensure that the funding can be more accurately
calculated, as this represents a risk to the Strategy.



AECOM Jersey’s Wastewater Strategy Peer Review 17

Capabilities on project:
Water

The Wastewater Strategy’s key focus with regards to wastewater treatment is to identify options to address the issues at
Bellozanne STW. For the package plant at Bonne Nuit, only continual routine maintenance will be required, which does not
cause any concern. The existing Bellozanne STW is undersized and at the end of its original design life. It regularly fails to meet
its effluent consent for total nitrogen and suffers from excessive biological foaming. It is clear that the situation poses a significant
problem that will only worsen with any increase in population. Therefore AECOM agrees that action is required.

It is highly unlikely, given the site constraints and the stated current condition of the assets, that refurbishment and upgrade of the
plant will provide a cost effective solution to the issues. It should be noted that, at this stage, AECOM have not visited the site
and this assessment it based purely on the information provided in the Wastewater Strategy and supporting documents.
Replacement of the treatment plant is considered a reasonable, and likely the most financially beneficial solution.

The proposed investments as listed by the Strategy are as follows:

 A new STW will be constructed using conventional activated sludge plant with carbonaceous Biological Oxygen
Demand (BOD) removal, followed by monitoring of key water quality parameters in St Aubin’s Bay for up to 5 years to
confirm no deterioration or improvement to the current level of water quality as a result of the STW replacement.

 Provision will be made in the new STW design for potential population increases of up to 20% beyond the design
horizon and to meet a tighter consent for effluent quality to avoid any deterioration of water quality in St Aubin’s Bay.

 Ultraviolet disinfection tertiary treatment will be provided to all STW effluent discharges.

 Odour control will be provided to the treatment units that generate significant odour such as inlet works, sludge tanks
and other units that are at risk of causing statutory nuisance.

 The flow to full treatment at Bellozanne STW is assumed to increase from 600 l/s to 830 l/s with additional storm
overflow storage facilities on site, which will eliminate the storm overflow events at the STW.

It should be noted that a sensitivity analysis of the population projection and design horizon was undertaken in section 5 of this
report; the population numbers used in the Strategy are appropriate.

6.1 Proposed Sewage Treatment Works Location
As the existing Bellozanne STW is severely constrained by the valley sides, research was conducted by TTS to address potential
locations for constructing a new treatment works. A report, i.e. STW Configuration and Locations Options Report (April 2010),
was produced detailing the findings, which discounted several location options on the basis of cost, specifically the cost in
revising the sewerage network.

This options report was not part of AECOM’s scope, and therefore only the Bellozanne and La Collette options have been
considered, as per the Wastewater Strategy. From the information provided, it is clear that locating the new treatment plant at
Bellozanne is the best option. It should be noted that AECOM do not have enough information to verify the capital and energy
costs, and the environmental information. However, the approach used seems to be a reasonable method of determining the
most feasible location.

6.2 Process Options (Best Available Technology Report – May 2012)
The purpose of the Best Available Technology Report was to review the available secondary treatment technologies along with
the economic and environmental considerations to determine the most suitable for the proposed new treatment works. A
significant constraint to be considered is the limited land available at the site. It is also understood that operator familiarity with
the technology is a key factor.

6. Wastewater Treatment Options
Review



AECOM Jersey’s Wastewater Strategy Peer Review 18

Capabilities on project:
Water

AECOM have reviewed the information provided in the Best Available Technology Report, as well as its conclusions. The review
also considered whether any other technologies that were not considered are suitable for consideration in the Strategy. The
review focusses on assessing each technology against its required size, suitability for the proposed flows, energy demand,
whether it can achieve the required treatment standards, operational complexity and maintenance requirements.

The technologies discussed within the Best Available Technology Report are as follows:

 Conventional Activated Sludge

 Extended Aeration

 Sequencing Batch Reactors (SBR)

 Membrane Bioreactors (MBR)

 Deep Shaft Activated Sludge

 Moving Bed Bioreactor (MBBR)

 Trickling Filters

 Biological Aerated Filters

As this review is to be read in conjunction with the Strategy, descriptions of these technologies will not be provided. Refer to the
Best Available Technology Report for process descriptions.

6.2.1 Conventional Activated Sludge
Conventional Activated Sludge is the most common treatment technology used for large and small works. Its widespread use
means that the capabilities of the plant are well known and effective designs can be readily produced. As stated in the Best
Available Technology Report, the process is reliable in terms of robustness and flexibility. The initial design will vary depending
on the consent, and this technology allows for easier expansion and modification for varying consents than most of the other
technologies discussed. The system is suitable for the population projections, and has been used on numerous works of similar
size. However, it should be noted that this technology is not suitable for shock loading, and therefore storm flow entering the
works should be minimised or stored to ensure that the discharge consents are met.

Another key advantage for the use of conventional activated sludge is operational familiarity. As this system is currently used at
Bellozanne STW, the training required for the operators will be less than for other technologies, although continual monitoring of
the sludge and oxygen levels in the tanks are required. Energy use can be high for this technology, especially if the process is
not running at optimal parameters.

It should be noted that conventional activated sludge tanks generally have a large footprint, as final settlement tanks are also
required, as well as a return activated sludge pumping station. Maintenance requirements can be onerous, and the inflow must
be monitored to ensure that the living conditions are suitable for the required bacteria.

AECOM agree that this technology would be suitable for use at Bellozanne STW and should be strongly considered, primarily
due to operator familiarity with the technology and the capacity for expansion. As this technology is in widespread use, the
associated design and operation risks are far lower than for other technologies.

6.2.2 Extended Aeration
The main disadvantage to extended aeration treatment processes is the size of the facility required to provide the longer
hydraulic and solids retention times for larger populations. As one of the primary considerations for the technology’s suitability to
be used is the overall footprint, AECOM do not think that extended aeration should be considered for Jersey.



AECOM Jersey’s Wastewater Strategy Peer Review 19

Capabilities on project:
Water

The sludge digesters currently in construction have been designed to treat both primary and secondary (activated) sludge.
Sludge from Bonne Nuit STW, septic tanks and tight tanks are also taken for treatment at Bellozanne STW. As primary
settlement tanks are not required if extended aeration is used, no primary sludge will be produced. The remaining sludge
(secondary and important sludge from Bonne Nuit STW, septic and tight tanks) will require significant thickening before it can be
digested and incinerated in the energy from waste plant (as required). It should be noted that the primary sludge also provides
sufficient quantities of consistent thickness to offset any variance in the sludge received from septic and tight tanks. Therefore,
the primary sludge is an important factor in providing for consistent and stable operation of the sludge treatment facility.

When the need for primary sludge to stabilise the anaerobic digestion plant, and the higher running costs are also considered, it
is clear that this is not a viable option.

6.2.3 Sequencing Batch Reactors (SBR)
This is a similar technology to the conventional activated sludge process, with the processes in an SBR all occuring in a single
tank. Therefore final settlement tanks are not required. This results in a smaller footprint than conventional activated sludge,
which is a key consideration in the technology selection for the Wastewater Strategy. The footprint can be further reduced
through use of a two deck arrangement; this solution has been used for other works where land availability was limited.  The type
of SBR operation used would depend on the wastewater characteristics, with normally four or five phases in each operating
cycle, i.e. fill, react, clarify, decant and possibly an idle phase. No return sludge facility is required as both aeration and settling
occur in the same tank.

Other advantages of SBR technology include good operational flexibility and allowance for remote operation. Disadvantages of
this technology include higher energy consumption and the potential requirement for an equalisation tank. Operators would
require some training as this is a new technology for Jersey, although the processes are similar. A higher level of maintenance is